
TJ530 TRACTOR (1/06- ) - General

DLR STOCK MANDATORY STOCKING LIST

New Holland Tractor Tj530 Parts Catalog
Full download: http://manualplace.com/download/new-holland-tractor-tj530-parts-catalog/

This is the cut pages sample. Download all 439 page(s) at: ManualPlace.com

http://manualplace.com/product/new-holland-tractor-tj530-parts-catalog/


Ref Part Number Qty Description

TJ530 TRACTOR (1/06- ) - General

DLR STOCK MANDATORY STOCKING LIST

87414866 1 RELAY, 
121410A1 5 FUSE, 5 Amp
121411A1 5 FUSE, 7.5 Amp
121412A1 5 FUSE, 10 Amp
121413A1 5 FUSE, 15 Amp
121414A1 5 FUSE, 20 Amp
121415A1 5 FUSE, 25 Amp
121416A1 5 FUSE, 30 Amp
325289A1 1 BELT, Water Pump, TJ480 / 530, T9050 / 9060
87366407 1 BELT, Accessory Drive, Alternator & A/C, T9050 / 9060, TJ480 / 530
87282333 1 BELT, Accessory Drive, TJ380 /430, T9030 / 9040
355341A1 1 SWITCH, Clutch
87357396 1 VALVE, SOLENOID, Pulse With Modulation
87443710 1 FILTER, AIR, Primary
87443713 1 FILTER, AIR, Secondary
368459A1 2 RELAY, 70 Amp
370632A1 1 TUBE, 
371739A1 2 COIL, Solenoid
87409372 2 Head, Filter, Trans.
375512A1 2 O-RING, 
375514A1 2 SEAL, OIL, PTO
375553A1 2 GASKET, 
87408613 1 FILTER, CAB, Recirculated Air
417927A1 1 SWITCH, Plunger, T9030 / 9040, TJ380 /430
427581A1 1 GASKET, Master Clutch, TJ380 /430, T9030 / 9040
428676A1 2 O-RING, Filter
87408714 2 FILTER, Conical
86018758 1 FILTER, HYDRAULIC OIL, Main Hydraulic (Below Battery)
1931099 1 FILTER, ENGINE OIL, , T9030 / 9040, TJ380 /430
441700A1 1 FILTER, Oil, TJ480 / 530, T9050 / 9060
87395356 1 FILTER, FUEL, , T9050 / 9060, TJ480 / 530
441702A1 1 FILTER, COOLANT, , TJ480 / 530, T9050 / 9060
A186004 1 SENSOR, Engine RPM
B505572 72 OIL, HYDRAULIC, 5 Gal



TJ530 TRACTOR (1/06- ) - General

DLR STOCK RECOMMENDED STOCKING LIST



Ref Part Number Qty Description

TJ530 TRACTOR (1/06- ) - General

DLR STOCK RECOMMENDED STOCKING LIST

43263 8 BOLT, Hex, M12 x 60, 10.9, 
392530 6 NUT, M16, Cl 10, 
9843612 2 BOLT, Hex, M20 x 100, 10.9, 
9846950 8 BOLT, Hex, M20 x 90, 10.9, 
14458081 2 O-RING, -122, Cl 7, 1.112" ID x .103" Thk, 
86624983 6 BOLT, Hex, M16 x 110, 10.9, 
86625266 12 WASHER, M17.5 x 30 x 4, HT, 
86637742 4 O-RING, -246, 70 Duro, 4.484" ID x .139" Thk, 
86639034 4 BOLT, Hex, M16 x 320, 10.9, Full Thd, 
86639145 2 BOLT, Hex, M20 x 130, 10.9, 
827-22080 10 BOLT, Hex, M22 x 80, 10.9, Full Thd, 
86639171 10 BOLT, Hex, M22 x 130, 10.9, 
86639318 10 WASHER, 
86639325 2 WASHER, M10 x 24.5 x 3, HT, 
177250A1 1 SWITCH, LIGHTS, 
228273A1 6 BOLT, M20 x 110, CL 10.9, Hub
235676A1 1 CONNECTOR, 
239942A3 1 SEAL, Axle
256305A2 1 POTENTIOMETER, Draft Control
259012A1 1 POTENTIOMETER, 
86994156 2 FILTER, AIR, A/C
87432424 1 SEAL, Axle
279266A1 1 SWITCH, 
365414A1 1 MIRROR, Manual
360580A1 1 MIRROR, Electric
A177462 1 MIRROR, Interior
324437A1 1 MIRROR, REPLACEMENT, 
329737A1 1 HOSE, 
87407241 1 HOSE, Lower Radiator, TJ380 /430, T9030 / 9040
87437992 1 TUBE, Lower Radiator, TJ480 / 530, T9050 / 9060
363226A1 1 BUMPER, Door
87434676 1 SENDER UNIT, Fuel
371737A1 2 VALVE, SOLENOID, 
371738A1 2 KIT, O-Ring
375720A1 1 PIN, Drawbar, Cat. 4, 2"
376530A1 2 SUPPORT, Step
393878A1 1 PIN, Quick Release
87454949 1 UNIT, Armrest Controller
404450A1 2 SENSOR, Trans.
451767A1 1 BEARING, Pillow Block
87406903 2 COLLAR CLAMP, 
418506A1 1 SWITCH, Park Brake
427514A1 2 SEAL, OIL, 
427524A1 2 BREATHER, 
428156A1 1 PLUG, 



Ref Part Number Qty Description

TJ530 TRACTOR (1/06- ) - General

DLR STOCK RECOMMENDED STOCKING LIST

428159A1 2 SEAL, OIL, 
428165A1 2 O-RING, 
86000308 1 KIT, Spider Bearing, 8C
435439A1 2 MOUNT, RUBBER, 
92269C1 2 LAMP, WORK, 
433479A1 1 CAP, Fuel
L115548 2 CLAMP, 
L115549 2 CLAMP, , T9030 / 9040, TJ380 /430
S8820S00F 2 SEAL, OIL, 
87409372 2 Head, Filter, Trans.





TJ530 TRACTOR (1/06- ) - Engine

02-02 RADIATOR AND HOSES, TJ480 / 530 & T9050 / 9060



Ref Part Number Qty Description

TJ530 TRACTOR (1/06- ) - Engine

02-02 RADIATOR AND HOSES, TJ480 / 530 & T9050 / 9060

1 87434388 1 RADIATOR, See Figure: 02-04
2 86637719 1 FITTING, 90є, 1/4" Hose x 1/8" NPTF, Barbed, 
3 87304009 1 HOSE, LARGE, Upper Radiator
4 87527082 1 TUBE, Lower Radiator
5 87548058 1 TUBE, Rubber Connector
6 L115548 6 CLAMP, Hose
7 87437994 1 HOSE ASSY., Rubber Connector
8 86639051 1 CONNECTOR, HYD., 1 7/16"-12 ORFS x M27 x 1.5 ORB, Inc. 9 & 10
9 86639045 1 O-RING, Cl 6, 23.6MM ID x 2.9 Thk, 
10 9824050 1 O-RING, -021, 90 Duro, .926" ID x .070" Thk, 
11 87303942 1 TUBE, Engine Coolant
12 86624128 1 FITTING, 1/4" Hose x 1/8" NPTF, Barbed, Engine Coolant
13 515-25254 2 CLAMP, 1", Insul, 1/2" Bolt, 
14 413537A1 1 BRACKET, Mounting
15 43234 7 BOLT, Hex, M8 x 25, 10.9, 
16 43362 8 NUT, M8, Cl 10, 
17 86625263 24 WASHER, M8 x 20 x 1.6, 
18 507586 2 CLAMP, HOSE, #20, 0.81/1.75 Type F Worm, 
19 87438034 1 HOSE, Dearation Tank to Engine Vent
20 574518 6 CLAMP, HOSE, #4, 0.25/0.62 Type M Worm, 
21 293823A2 1 FITTING, , Used with 480 Machines - BSN Z7F202492 and 530 Machines - BSN Z7F202479.
22 86625232 2 FITTING, 45є, 1/4" Hose x 1/8" NPTF, Barbed, 
23 A170241 1 CAP, RADIATOR, 103 kpa
24 87384580 1 TANK, Dearation
25 86010402 4 CLAMP, 1/2", Insul, 3/8" Bolt, 
26 412250 1 NUT, LOCK, M8 x 1.25, Cl 8, 
27 86500689 3 NUT, M10, Cl 10, 
28 86624176 6 WASHER, M10 x 20 x 2, 
29 87521350 1 HOSE, Dearation Tank to Radiator
30 86508618 1 BOLT, Hex, M10 x 45, 10.9, Dearation Tank to Coolant Recovery Bottle
31 248-2146 1 GROMMET, 5/8" ID x 7/8" Groove Dia, 
32 257492 3 CLAMP, 9/16", Insul, 3/8" Bolt, 
33 9861444 2 BOLT, Hex, M10 x 20, 10.9, Full Thd, 
34 87324174 1 BOTTLE, Coolant Recovery
35 238903A1 1 CAP, FILLER, Coolant Recovery Bottle
36 435460A1 1 HOSE, Overflow, Coolant Recovery Bottle
37 86624184 4 WASHER, M8 x 16 x 1.6, 
38 412250 4 NUT, LOCK, M8 x 1.25, Cl 8, 
39 9846677 2 BOLT, Hex, M10 x 25, 10.9, Full Thd, 
40 86625253 1 WASHER, M11 x 24 x 2, 
41 9824642 2 BOLT, Hex, M12 x 35, 10.9, 
42 86639004 1 CLAMP, 9/16", Insul, 1/2" Bolt, 
43 86625255 6 WASHER, M13.5 x 24.5 x 3, HT, 
44 87437846 1 BRACKET, Mounting, Coolant Recovery Bottle
45 363660R1 1 CLIP, 



Ref Part Number Qty Description

TJ530 TRACTOR (1/06- ) - Engine

02-02 RADIATOR AND HOSES, TJ480 / 530 & T9050 / 9060

46 87580873 1 STEM, 45, Used with 480 Machines - ASN Z7F202492 and 530 Machines - ASN Z7F202479



TJ530 TRACTOR (1/06- ) - Engine

02-04 RADIATOR MOUNTING AND SHROUD, TJ480 / 530 & T9050 / 9060



Ref Part Number Qty Description

TJ530 TRACTOR (1/06- ) - Engine

02-04 RADIATOR MOUNTING AND SHROUD, TJ480 / 530 & T9050 / 9060

1 87434388 1 RADIATOR, 
2 87304000 1 COOLER, OIL, 
3 9991976 4 O-RING, -018, 90 Duro, .739" ID x .070" Thk, 
4 43233 14 BOLT, Hex, M8 x 20, 10.9, 
5 86625263 46 WASHER, M8 x 20 x 1.6, 
6 9672304 1 TUBE, Radiator Drain
7 87303991 1 FOAM, Lower Radiator
8 87438141 1 SEAL, Lower Shroud
9 412250 18 NUT, LOCK, M8 x 1.25, Cl 8, 
10 87355485 1 SUPPORT, 
11 832-10412 4 NUT, LOCK, M12 x 1.75, Cl 8, 
12 435433A1 4 WASHER, 13.5 x 44.5 x 3mm
13 435465A1 2 MOUNT, RUBBER, Isolator
14 86625255 4 WASHER, M13.5 x 24.5 x 3, HT, 
15 412085 2 BOLT, Hex, M12 x 80, 10.9, 
16 43263 2 BOLT, Hex, M12 x 60, 10.9, 
17 L13142 2 BUSHING, Engine Mount
18 361250A1 2 BRACKET, Mounting, Upper Radiator Frame
19 43362 4 NUT, M8, Cl 10, 
20 87303558 1 SHROUD, Fan, 38"
21 328196A1 2 SEAL, Bulb
22 87350512 1 SEAL, 
23 9846677 10 BOLT, Hex, M10 x 25, 10.9, Full Thd, 
24 86625253 10 WASHER, M11 x 24 x 2, 
25 87303554 1 BRACKET, Mounting, Hydraulic Fan
26 87389872 1 COOLER, OIL, 



TJ530 TRACTOR (1/06- ) - Engine

02-05 HYDRAULIC FAN DRIVE - MOUNTING



Ref Part Number Qty Description

TJ530 TRACTOR (1/06- ) - Engine

02-05 HYDRAULIC FAN DRIVE - MOUNTING

1 87303558 1 SHROUD, Fan, 38"
2 87438155 1 FAN, 38"
3 863-10020 6 SCREW, Hex Soc Hd, M10 x 20, 12.9, 
4 429-1110 1 NUT, 5/8"-18, G8, 
5 495-11066 1 WASHER, 5/8", SAE, .656" x 1.312" x .095"
6 87387504 1 FAN, Fan
7 827-12045 2 BOLT, Hex, M12 x 45, 10.9, Full Thd, 
8 896-11012 4 WASHER, M13.5 x 24.5 x 3, HT, 
9 832-10408 10 NUT, LOCK, M8 x 1.25, Cl 8, 
10 895-15008 10 WASHER, M8 x 20 x 1.6, 
11 87303554 1 BRACKET, Mounting
12 87408786 1 MOTOR, HYDRAULIC, Fan Drive, 33 cc, See Figure: 02-06, BSN Z6F200242
13 832-10412 2 NUT, LOCK, M12 x 1.75, Cl 8, 
14 87356899 1 MOTOR, HYDRAULIC, Fan Drive, 33 cc, See Figure: 02-06 (01), ASN Z6F200242



TJ530 TRACTOR (1/06- ) - Engine

02-06 HYDRUALIC FAN MOTOR ASSY, BSN Z6F200242



Ref Part Number Qty Description

TJ530 TRACTOR (1/06- ) - Engine

02-06 HYDRUALIC FAN MOTOR ASSY, BSN Z6F200242

1 397444A1 1 MOTOR, HYDRAULIC, Hydraulic Fan Drive
2 NSS 1 NOT SERVICED SEPARATELY, Ring, Snap
3 NSS 1 NOT SERVICED SEPARATELY, Seal, Dust
4 NSS 1 NOT SERVICED SEPARATELY, Seal, Shaft
5 NSS 1 NOT SERVICED SEPARATELY, Flange
6 NSS 2 NOT SERVICED SEPARATELY, Seal
7 NSS 2 NOT SERVICED SEPARATELY, Plate, Wear
8 NSS 2 NOT SERVICED SEPARATELY, O-Ring
9 NSS 4 NOT SERVICED SEPARATELY, Pin, Dowel
10 NSS 1 NOT SERVICED SEPARATELY, Housing, Gear, 28 cc
11 NSS 1 NOT SERVICED SEPARATELY, Shaft, Drive Gear
12 NSS 1 NOT SERVICED SEPARATELY, Shaft, Idler Gear
13 NSS 1 NOT SERVICED SEPARATELY, Cover, End
14 NSS 4 NOT SERVICED SEPARATELY, Bolt
15 435698A1 1 KIT, Seal



TJ530 TRACTOR (1/06- ) - Engine

02-06(01) HYDRUALIC FAN MOTOR ASSY, ASN Z6F200242



Ref Part Number Qty Description

TJ530 TRACTOR (1/06- ) - Engine

02-06(01) HYDRUALIC FAN MOTOR ASSY, ASN Z6F200242

1 87356899 1 MOTOR, HYDRAULIC, Inc. 1 - 15
2 NSS 1 NOT SERVICED SEPARATELY, Ring, Snap
3 NSS 1 NOT SERVICED SEPARATELY, Seal, Dust
4 NSS 1 NOT SERVICED SEPARATELY, Seal, Shaft
5 NSS 1 NOT SERVICED SEPARATELY, Flange
6 NSS 2 NOT SERVICED SEPARATELY, Seal
7 NSS 4 NOT SERVICED SEPARATELY, Bushing
8 NSS 1 NOT SERVICED SEPARATELY, O-Ring
9 NSS 4 NOT SERVICED SEPARATELY, Washer 
10 NSS 1 NOT SERVICED SEPARATELY, Housing, Gear
11 NSS 1 NOT SERVICED SEPARATELY, Shaft, Drive Gear
12 NSS 1 NOT SERVICED SEPARATELY, Shaft, Idler Gear
13 NSS 4 NOT SERVICED SEPARATELY, Nut 
14 NSS 4 NOT SERVICED SEPARATELY, Bolt
15 NSS 1 NOT SERVICED SEPARATELY, Key, Woodruff
16 435698A1 1 KIT, Seal



TJ530 TRACTOR (1/06- ) - Engine

02-08 AIR INDUCTION SYSTEM, TJ480 / 530 & T9050 / 9060



Ref Part Number Qty Description

TJ530 TRACTOR (1/06- ) - Engine

02-08 AIR INDUCTION SYSTEM, TJ480 / 530 & T9050 / 9060

1 87673448 1 TUBE, AIR INTAKE, 
2 87644727 1 CLAMP, Muffler
3 43253 1 BOLT, Hex, M10 x 100, 10.9, 
4 412141 1 NUT, LOCK, M10 x 1.5, Cl 8, 
5 86624176 1 WASHER, M10 x 20 x 2, 
6 87443716 1 PRESCREENER ASSY., Muffler, Inc. 7
7 87443800 1 CLAMP, COLLAR, 
8 43248 4 BOLT, Hex, M10 x 40, 10.9, Full Thd, 
9 86625252 10 WASHER, M10 x 21.5 x 2.5, HT, 
10 86639325 4 WASHER, M10 x 24.5 x 3, HT, 
11 100037 4 NUT, M10 x 1.5, Cl 8, 
12 87630063 1 HOSE, Aspirator, Check Valve to Muffler
13 87304243 1 HOSE, Aspirator, Air Cleaner to Check Valve
14 86625019 4 CLAMP, HOSE, 1.75/2.625 HD Worm, W/liner, 
15 87443913 1 VALVE, Check
16 87300581 1 CLAMP, Check Valve
17 43235 1 BOLT, Hex, M8 x 30, 10.9, 
18 412250 4 NUT, LOCK, M8 x 1.25, Cl 8, 
19 86624184 3 WASHER, M8 x 16 x 1.6, 
20 86639210 1 BOLT, Hex, M8 x 45, 10.9, 
21 214-32144 2 CLAMP, HOSE, 8.25/9.125 HD Worm, W/liner, Hose
22 87443802 1 HOSE, 203 mm (8")
23 87443705 1 AIR CLEANER, See Figure: 02-09
24 87443916 2 CLAMP, SPECIAL, 
25 87367573 1 DUCT, AIR, Intake
26 87437258 2 CLAMP, 
27 87309822 1 BRACKET, SUPPORTING, Intake
28 86050277 2 NUT, LOCK, 5/16"-18, GB, 5/16", G8
29 87310919 1 U-BOLT, 
30 87362 2 WASHER, 5/16" SAE, 
31 87690960 1 TUBE, AIR INTAKE, 
32 86637710 1 CLAMP, HOSE, 7.25/8.125 HD Worm, W/liner, 8"
33 87327365 1 TUBE, AIR INTAKE, , TJ480, T9050
33 87317551 1 TUBE, AIR INTAKE, , TJ530, T9060
34 86633350 1 CLAMP, HOSE, 6.25/7.125 HD Worm, W/liner, 7"
35 87521399 1 SUPPORT, Rear Hood
36 896-11012 4 WASHER, M13.5 x 24.5 x 3, HT, 
37 627-12040 4 BOLT, Hex, M12 x 40, 10.9, Full Thd, 
38 627-10020 6 BOLT, Hex, M10 x 20, 10.9, Full Thd, 
39 87445268 1 TUBE, SUPPORT, Hood, BSN Z7F202470
39 87589705 1 SUPPORT, Hood, ASN Z7F202470
40 627-12030 8 BOLT, Hex, M12 x 30, 10.9, 
41 896-15012 8 WASHER, M12 x 28.5 x 4, HT, 
42 627-12040 3 BOLT, Hex, M12 x 40, 10.9, Full Thd, 
43 728-16100 1 PIN, CLEVIS, M16 x 100, , BSN Z7F202470



Ref Part Number Qty Description

TJ530 TRACTOR (1/06- ) - Engine

02-08 AIR INDUCTION SYSTEM, TJ480 / 530 & T9050 / 9060

44 829-1412 3 NUT, M12, Cl 10, 
45 733-4032 1 PIN, SPLIT (COTTER), M4 x 32, , BSN Z7F202470
46 353-408 2 PLUG, Dome, .750" hole, Nylon, 
47 87309821 1 BRACKET, Air Intake Tube, BSN Z7F202470
47 87580202 1 SUPPORT, Air Intake Tube, ASN Z7F202470
48 87310874 1 INSULATION, FOAM, Ait Intake, ASN Z7F202470
49 827-10120 1 BOLT, Hex, M10 x 120, 10.9, , ASN Z7F202470
50 87550203 1 BUSHING, GUIDE, Latch Pin, ASN Z7F202470
51 832-10410 2 NUT, LOCK, M10 x 1.5, Cl 8, , ASN Z7F202470

New Holland Tractor Tj530 Parts Catalog
Full download: http://manualplace.com/download/new-holland-tractor-tj530-parts-catalog/

This is the cut pages sample. Download all 439 page(s) at: ManualPlace.com

http://manualplace.com/product/new-holland-tractor-tj530-parts-catalog/

